

**AGGREGATE ABRASION VALUE TEST SET ON AGGREGATES**  
BS 812 :1990 : Part 2

Report Number    205  
Report Date      01/11/2009

**Client Name**      Alfred McAlpine Civil Engineering  
**Scheme Name**     Stanton North Phase II  
**Material Group**    Aggregates  
**Material Type**     Sub-base  
**Material Name**     Type 1 Sub-base  
**Specification**     Type 1 Sub-base  
**Testname**          Aggregate Abrasion Value  
**Source**             Tarmac  
**Quarry**

Date Taken        16/03/199  
Date Received     16/03/199

<b>Lab Ref</b>	<b>Date Tested</b>	<b>Aggregate Abrasion Value</b>
----------------	--------------------	---------------------------------

10178

10243

10247